



MASSACHUSETTS

2013 Quality Care Dosing Guidelines for Medicare HMO BlueSM (HMO) and Medicare PPO BlueSM (PPO) Plans



Definition of Quality Care Dosing

For quality and safety reasons there might be a limit on refills, or how much of a drug can be received with each prescription. This process helps to ensure that the quantity and dosage of your medications remain consistent with manufacturer, clinical, and Food and Drug Administration (FDA) recommendations.

The following list of Prescription Drugs are subject to the Quality Care Dosing limits.

Blue Cross and Blue Shield of Massachusetts is a Medicare Advantage organization with a Medicare contract.

Blue Cross Blue Shield of Massachusetts is an Independent Licensee of the Blue Cross and Blue Shield Association.

Y0014_12231R1 Approved

BCBS of MA 2013 QLL Criteria

ACTOS®	6
ADVAIR DISKUS®	6
ADVAIR HFA®	6
<i>alendronate</i>	6
AMITIZA®.....	6
<i>amlodipine</i>	6
<i>amphetamine/dextroamphetamine</i>	7
AMPYRA®.....	7
ARANESP®.....	7
ARCAPTA NEOHALER®	7
<i>atorvastatin calcium</i>	7
ATROVENT HFA®	8
AVANDAMET®	8
AVANDIA®	8
AVONEX ADMINISTRATION PACK®	8
AVONEX®.....	8
<i>azelastine hcl</i>	8
BETASERON®.....	8
<i>budesonide</i>	8
<i>bupropion</i>	9
<i>butorphanol</i>	9
<i>cabergoline</i>	9
CELEBREX®.....	9

CHANTIX®	9
<i>citalopram</i>	9
CLIMARA PRO®	9
<i>clonidine</i>	10
COMBIVENT RESPIMAT®	10
COMBIVENT®	10
COPAXONE®	10
CRESTOR®	10
CYMBALTA®	10
<i>desloratadine</i>	10
<i>doxazosin</i>	10
DULERA®	11
EMEND®	11
ENBREL®	11
<i>enoxaparin</i>	11
EPOGEN®	11
<i>escitalopram oxalate</i>	12
<i>estradiol</i>	12
<i>famciclovir</i>	12
<i>fentanyl</i>	12
<i>fentanyl citrate</i>	12
FLOVENT DISKUS®	12
FLOVENT HFA®	13
<i>fluconazole</i>	13
<i>flunisolide</i>	13

<i>fluoxetine</i>	13
<i>fluticasone propionate</i>	13
<i>fluvastatin</i>	13
<i>fluvoxamine</i>	13
<i>fondaparinux sodium</i>	14
FORADIL®	14
FORTEO®.....	14
GILENYA®	14
<i>granisetron</i>	14
HUMIRA®.....	14
<i>ibandronate</i>	14
<i>ipratropium</i>	14
<i>itraconazole</i>	15
<i>ketorolac</i>	15
LAMISIL®	15
<i>lansoprazole</i>	15
<i>leflunomide</i>	15
<i>levocetirizine dihydrochlor</i>	15
LINZESS®.....	15
LOTRONEX®	15
<i>lovastatin</i>	15
<i>meloxicam</i>	16
<i>methylphenidate</i>	16
<i>mirtazapine</i>	16
<i>morphine</i>	16

<i>naratriptan</i>	17
NEULASTA®	17
NEUPOGEN®	17
NICOTROL NS®	17
<i>olanzapine/fluoxetine hcl</i>	17
<i>omeprazole</i>	17
<i>omeprazole/sodium bicarbonat</i>	17
<i>ondansetron</i>	18
OXYCONTIN®	18
<i>oxymorphone</i>	18
<i>pantoprazole</i>	18
<i>paroxetine</i>	18
PEGASYS PROCLICK®	19
PEGASYS®	19
PEGINTRON REDIPEN®	19
PEGINTRON®	19
<i>pioglitazone hcl</i>	19
<i>pioglitazone hcl/metformin hc</i>	19
<i>pravastatin</i>	19
PRISTIQ ER®	20
PROAIR HFA®	20
PROCRIT®	20
PROVENTIL HFA®	20
QUALAQUIN®	20
<i>quinine sulfate</i>	20

QVAR®.....	20
REBIF®	21
RELENZA®.....	21
RESTASIS®.....	21
<i>rizatriptan benzoate</i>	21
SEREVENT DISKUS®	21
<i>sertraline</i>	21
<i>simvastatin</i>	21
SPIRIVA®.....	22
STRATTERA®	22
<i>sumatriptan</i>	22
SYMBICORT®	22
TAMIFLU®	22
<i>terazosin</i>	22
<i>terbinafine</i>	23
<i>tranexamic acid</i>	23
<i>triamcinolone acetonide</i>	23
<i>valacyclovir</i>	23
<i>venlafaxine</i>	23
VIIBRYD®	23
<i>zaleplon</i>	23
ZETIA®.....	24
<i>zolpidem</i>	24
ZOMIG®.....	24
Index.....	25

ACTOS®

ACTOS 15 MG TABLET - Limited to a quantity of 51 per 30 days.

ACTOS 30 MG TABLET - Limited to a quantity of 34 per 30 days.

ACTOS 45 MG TABLET - Limited to a quantity of 34 per 30 days.

ADVAIR DISKUS®

ADVAIR 100-50 DISKUS - Limited to a quantity of 60 doses per 30 days.

ADVAIR 250-50 DISKUS - Limited to a quantity of 60 doses per 30 days.

ADVAIR 500-50 DISKUS - Limited to a quantity of 60 doses per 30 days.

ADVAIR HFA®

ADVAIR HFA 115-21 MCG INHALER - Limited to a quantity of 24 gm per 30 days.

ADVAIR HFA 230-21 MCG INHALER - Limited to a quantity of 24 gm per 30 days.

ADVAIR HFA 45-21 MCG INHALER - Limited to a quantity of 24 gm per 30 days.

alendronate

alendronate sodium 10 mg tab - Limited to a quantity of 34 per 30 days.

alendronate sodium 35 mg tab - Limited to a quantity of 5 per 30 days.

alendronate sodium 40 mg tab - Limited to a quantity of 34 per 30 days.

alendronate sodium 5 mg tablet - Limited to a quantity of 34 per 30 days.

alendronate sodium 70 mg tab - Limited to a quantity of 5 per 30 days.

AMITIZA®

AMITIZA 24 MCG CAPSULES - Limited to a quantity of 68 per 30 days.

AMITIZA 8 MCG CAPSULE - Limited to a quantity of 68 per 30 days.

amlodipine

amlodipine besylate 10 mg tab - Limited to a quantity of 34 per 30 days.

amlodipine besylate 2.5 mg tab - Limited to a quantity of 51 per 30 days.

amlodipine besylate 5 mg tab - Limited to a quantity of 51 per 30 days.

amphetamine/dextroamphetamine

dextroamp-amphet er 10 mg cap - Limited to a quantity of 34 per 30 days.

dextroamp-amphet er 15 mg cap - Limited to a quantity of 34 per 30 days.

dextroamp-amphet er 20 mg cap - Limited to a quantity of 68 per 30 days.

dextroamp-amphet er 25 mg cap - Limited to a quantity of 34 per 30 days.

dextroamp-amphet er 30 mg cap - Limited to a quantity of 68 per 30 days.

dextroamp-amphet er 5 mg cap - Limited to a quantity of 34 per 30 days.

AMPYRA®

AMPYRA ER 10 MG TABLET - Limited to a quantity of 68 per 30 days.

ARANESP®

ARANESP 100 MCG/0.5 ML SYRINGE - Limited to a quantity of 2 per 30 days.

ARANESP 100 MCG/ML VIAL - Limited to a quantity of 4 per 30 days.

ARANESP 150 MCG/0.3 ML SYRINGE - Limited to a quantity of 1.2 per 30 days.

ARANESP 200 MCG/0.4 ML SYRINGE - Limited to a quantity of 1.6 per 30 days.

ARANESP 200 MCG/ML VIAL - Limited to a quantity of 4 per 30 days.

ARANESP 25 MCG/0.42 ML SYRINGE - Limited to a quantity of 1.68 per 30 days.

ARANESP 25 MCG/ML VIAL - Limited to a quantity of 4 per 30 days.

ARANESP 300 MCG/0.6 ML SYRINGE - Limited to a quantity of 2.4 per 30 days.

ARANESP 300 MCG/ML VIAL - Limited to a quantity of 4 per 30 days.

ARANESP 40 MCG/0.4 ML SYRINGE - Limited to a quantity of 1.6 per 30 days.

ARANESP 40 MCG/ML VIAL - Limited to a quantity of 4 per 30 days.

ARANESP 500 MCG/1 ML SYRINGE - Limited to a quantity of 4 per 30 days.

ARANESP 60 MCG/0.3 ML SYRINGE - Limited to a quantity of 1.2 per 30 days.

ARANESP 60 MCG/ML VIAL - Limited to a quantity of 4 per 30 days.

ARCAPTA NEOHALER®

ARCAPTA NEOHALER 75 MCG CAP - Limited to a quantity of 30 per 30 days.

atorvastatin calcium

atorvastatin 10 mg tablet - Limited to a quantity of 34 per 30 days.

atorvastatin 20 mg tablet - Limited to a quantity of 34 per 30 days.

atorvastatin 40 mg tablet - Limited to a quantity of 34 per 30 days.

atorvastatin 80 mg tablet - Limited to a quantity of 34 per 30 days.

ATROVENT HFA®

ATROVENT HFA INHALER - Limited to a quantity of 38.7 gm per 30 days.

AVANDAMET®

AVANDAMET 2 MG-1,000 MG TAB - Limited to a quantity of 68 per 30 days.

AVANDAMET 2 MG-500 MG TABLET - Limited to a quantity of 68 per 30 days.

AVANDAMET 4 MG-1,000 MG TABLET - Limited to a quantity of 68 per 30 days.

AVANDAMET 4 MG-500 MG TABLET - Limited to a quantity of 68 per 30 days.

AVANDIA®

AVANDIA 2 MG TABLET - Limited to a quantity of 68 per 30 days.

AVANDIA 4 MG TABLET - Limited to a quantity of 68 per 30 days.

AVANDIA 8 MG TABLET - Limited to a quantity of 34 per 30 days.

AVONEX ADMINISTRATION PACK®

AVONEX ADMIN PACK 30 MCG VL - Limited to a quantity of 4 kits per 30 days.

AVONEX®

AVONEX PREFILLED SYR 30 MCG - Limited to a quantity of 4 kits per 30 days.

azelastine hcl

azelastine 137 mcg nasal spray - Limited to a quantity of 60 ml per 30 days.

BETASERON®

BETASERON 0.3 MG KIT - Limited to a quantity of 15 per 30 days.

budesonide

budesonide 0.25 mg/2 ml susp - Limited to a quantity of 140 per 30 days.

budesonide 0.5 mg/2 ml susp - Limited to a quantity of 140 per 30 days.

bupropion

budeprion sr 100 mg tablet - Limited to a quantity of 68 per 30 days.

budeprion sr 150 mg tablet - Limited to a quantity of 68 per 30 days.

bupropion hcl sr 100 mg tablet - Limited to a quantity of 68 per 30 days.

bupropion hcl sr 200 mg tab - Limited to a quantity of 68 per 30 days.

bupropion hcl xl 150 mg tablet - Limited to a quantity of 34 per 30 days.

bupropion hcl xl 300 mg tablet - Limited to a quantity of 34 per 30 days.

bupropion sr 150 mg tablet - Limited to a quantity of 68 per 30 days.

butorphanol

butorphanol 10 mg/ml spray - Limited to a quantity of 5 ml per 30 days.

cabergoline

cabergoline 0.5 mg tablet - Limited to a quantity of 16 per 30 days.

CELEBREX®

CELEBREX 100 MG CAPSULE - Limited to a quantity of 68 per 30 days.

CELEBREX 200 MG CAPSULE - Limited to a quantity of 68 per 30 days.

CELEBREX 400 MG CAPSULE - Limited to a quantity of 68 per 30 days.

CELEBREX 50 MG CAPSULE - Limited to a quantity of 68 per 30 days.

CHANTIX®

CHANTIX 0.5 MG TABLET - Limited to a quantity of 408 per 365 days.

CHANTIX 1 MG TABLET - Limited to a quantity of 408 per 365 days.

CHANTIX STARTING MONTH BOX - Limited to a quantity of 408 per 365 days.

citalopram

citalopram hbr 10 mg tablet - Limited to a quantity of 51 per 30 days.

citalopram hbr 20 mg tablet - Limited to a quantity of 51 per 30 days.

citalopram hbr 40 mg tablet - Limited to a quantity of 51 per 30 days.

CLIMARA PRO®

CLIMARA PRO PATCH - Limited to a quantity of 5 per 30 days.

clonidine

clonidine 0.1 mg/day patch - Limited to a quantity of 5 per 30 days.

clonidine 0.2 mg/day patch - Limited to a quantity of 5 per 30 days.

clonidine 0.3 mg/day patch - Limited to a quantity of 5 per 30 days.

COMBIVENT RESPIMAT®

COMBIVENT RESPIMAT INHAL SPRAY - Limited to a quantity of 8 gm per 30 days.

COMBIVENT®

COMBIVENT INHALER - Limited to a quantity of 29.4 gm per 30 days.

COPAXONE®

COPAXONE 20 MG INJECTION KIT - Limited to a quantity of 30 per 30 days.

CRESTOR®

CRESTOR 10 MG TABLET - Limited to a quantity of 34 per 30 days.

CRESTOR 20 MG TABLET - Limited to a quantity of 34 per 30 days.

CRESTOR 40 MG TABLET - Limited to a quantity of 34 per 30 days.

CRESTOR 5 MG TABLET - Limited to a quantity of 34 per 30 days.

CYMBALTA®

CYMBALTA 20 MG CAPSULE - Limited to a quantity of 68 per 30 days.

CYMBALTA 30 MG CAPSULE - Limited to a quantity of 34 per 30 days.

CYMBALTA 60 MG CAPSULE - Limited to a quantity of 68 per 30 days.

desloratadine

desloratadine 2.5 mg odt - Limited to a quantity of 34 per 30 days.

desloratadine 5 mg odt - Limited to a quantity of 34 per 30 days.

doxazosin

doxazosin mesylate 1 mg tab - Limited to a quantity of 34 per 30 days.

doxazosin mesylate 2 mg tab - Limited to a quantity of 68 per 30 days.

doxazosin mesylate 4 mg tab - Limited to a quantity of 68 per 30 days.

doxazosin mesylate 8 mg tab - Limited to a quantity of 68 per 30 days.

DULERA®

DULERA 100 MCG/5 MCG INHALER - Limited to a quantity of 26 gm per 30 days.

DULERA 200 MCG/5 MCG INHALER - Limited to a quantity of 26 gm per 30 days.

EMEND®

EMEND 125 MG CAPSULE - Limited to a quantity of 1 per 1 day.

EMEND 40 MG CAPSULE - Limited to a quantity of 1 per 1 day.

EMEND 80 MG CAPSULE - Limited to a quantity of 2 per 1 day.

EMEND TRIFOLD PACK - Limited to a quantity of 3 per 1 day.

ENBREL®

ENBREL 25 MG KIT - Limited to a quantity of 16 per 30 days.

ENBREL 50 MG/ML SYRINGE - Limited to a quantity of 8 per 30 days.

enoxaparin

enoxaparin 100 mg/ml syringe - Limited to a quantity of 60 per 30 days.

enoxaparin 120 mg/0.8 ml syr - Limited to a quantity of 48 per 30 days.

enoxaparin 150 mg/ml syringe - Limited to a quantity of 60 per 30 days.

enoxaparin 30 mg/0.3 ml syr - Limited to a quantity of 18 per 30 days.

enoxaparin 300 mg/3 ml vial - Limited to a quantity of 180 per 30 days.

enoxaparin 40 mg/0.4 ml syr - Limited to a quantity of 24 per 30 days.

enoxaparin 60 mg/0.6 ml syr - Limited to a quantity of 36 per 30 days.

enoxaparin 80 mg/0.8 ml syr - Limited to a quantity of 48 per 30 days.

EPOGEN®

EPOGEN 2,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.

EPOGEN 20,000 UNITS/2 ML VIAL - Limited to a quantity of 12 per 30 days.

EPOGEN 20,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.

EPOGEN 3,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.

EPOGEN 4,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.

escitalopram oxalate

escitalopram 10 mg tablet - Limited to a quantity of 51 per 30 days.

escitalopram 20 mg tablet - Limited to a quantity of 51 per 30 days.

escitalopram 5 mg tablet - Limited to a quantity of 51 per 30 days.

estradiol

estradiol tds 0.025 mg/day - Limited to a quantity of 5 per 30 days.

estradiol tds 0.0375 mg/day - Limited to a quantity of 5 per 30 days.

estradiol tds 0.05 mg/day - Limited to a quantity of 5 per 30 days.

estradiol tds 0.06 mg/day - Limited to a quantity of 5 per 30 days.

estradiol tds 0.075 mg/day - Limited to a quantity of 5 per 30 days.

estradiol tds 0.1 mg/day - Limited to a quantity of 5 per 30 days.

famciclovir

famciclovir 125 mg tablet - Limited to a quantity of 21 per 30 days.

famciclovir 250 mg tablet - Limited to a quantity of 68 per 30 days.

famciclovir 500 mg tablet - Limited to a quantity of 21 per 30 days.

fentanyl

fentanyl 100 mcg/hr patch - Limited to a quantity of 15 per 30 days.

fentanyl 12 mcg/hr patch - Limited to a quantity of 15 per 30 days.

fentanyl 25 mcg/hr patch - Limited to a quantity of 15 per 30 days.

fentanyl 50 mcg/hr patch - Limited to a quantity of 15 per 30 days.

fentanyl 75 mcg/hr patch - Limited to a quantity of 15 per 30 days.

fentanyl citrate

fentanyl cit otfc 1,200 mcg - Limited to a quantity of 120 per 30 days.

fentanyl cit otfc 1,600 mcg - Limited to a quantity of 120 per 30 days.

fentanyl citrate otfc 200 mcg - Limited to a quantity of 120 per 30 days.

fentanyl citrate otfc 400 mcg - Limited to a quantity of 120 per 30 days.

fentanyl citrate otfc 600 mcg - Limited to a quantity of 120 per 30 days.

fentanyl citrate otfc 800 mcg - Limited to a quantity of 120 per 30 days.

FLOVENT DISKUS®

FLOVENT 100 MCG DISKUS - Limited to a quantity of 120 doses per 30 days.

FLOVENT 250 MCG DISKUS - Limited to a quantity of 120 doses per 30 days.
FLOVENT 50 MCG DISKUS - Limited to a quantity of 120 doses per 30 days.

FLOVENT HFA®

FLOVENT HFA 110 MCG INHALER - Limited to a quantity of 12 gm per 30 days.
FLOVENT HFA 220 MCG INHALER - Limited to a quantity of 36 gm per 30 days.
FLOVENT HFA 44 MCG INHALER - Limited to a quantity of 21.2 gm per 30 days.

fluconazole

fluconazole 150 mg tablet - Limited to a quantity of 5 per 30 days.

flunisolide

flunisolide 0.025% spray - Limited to a quantity of 50 ml per 30 days.

fluoxetine

fluoxetine dr 90 mg capsule - Limited to a quantity of 5 per 30 days.
fluoxetine hcl 10 mg capsule - Limited to a quantity of 34 per 30 days.
fluoxetine hcl 10 mg tablet - Limited to a quantity of 51 per 30 days.
fluoxetine hcl 20 mg capsule - Limited to a quantity of 34 per 30 days.
fluoxetine hcl 20 mg tablet - Limited to a quantity of 120 per 30 days.
fluoxetine hcl 40 mg capsule - Limited to a quantity of 68 per 30 days.

fluticasone propionate

fluticasone prop 50 mcg spray - Limited to a quantity of 32 gm per 30 days.

fluvastatin

fluvastatin sodium 20 mg cap - Limited to a quantity of 34 per 30 days.
fluvastatin sodium 40 mg cap - Limited to a quantity of 68 per 30 days.

fluvoxamine

fluvoxamine maleate 100 mg tab - Limited to a quantity of 102 per 30 days.
fluvoxamine maleate 25 mg tab - Limited to a quantity of 51 per 30 days.
fluvoxamine maleate 50 mg tab - Limited to a quantity of 68 per 30 days.

fondaparinux sodium

fondaparinux 10 mg/0.8 ml syr - Limited to a quantity of 24 per 30 days.
fondaparinux 2.5 mg/0.5 ml syr - Limited to a quantity of 15 per 30 days.
fondaparinux 5 mg/0.4 ml syr - Limited to a quantity of 12 per 30 days.
fondaparinux 7.5 mg/0.6 ml syr - Limited to a quantity of 18 per 30 days.

FORADIL®

FORADIL AEROLIZER 12 MCG CAP - Limited to a quantity of 120 per 30 days.

FORTEO®

FORTEO 600 MCG/2.4 ML PEN INJ - Limited to a quantity of 2.4 pens per 30 days.

GILENYA®

GILENYA 0.5 MG CAPSULE - Limited to a quantity of 30 per 30 days.

granisetron

granisetron hcl 1 mg tablet - Limited to a quantity of 4 per 3 days.
granisol 2 mg/10 ml solution - Limited to a quantity of 30 ml per 3 days.

HUMIRA®

HUMIRA 40 MG/0.8 ML SYRINGE - Limited to a quantity of 6 syringes per 30 days.
HUMIRA CROHN'S STARTER PACK - Limited to a quantity of 6 syringes per 30 days.

ibandronate

ibandronate sodium 150 mg tab - Limited to a quantity of 1 per 30 days.

ipratropium

ipratropium 0.03% spray - Limited to a quantity of 60 ml per 30 days.
ipratropium 0.06% spray - Limited to a quantity of 15 ml per 30 days.

itraconazole

itraconazole 100 mg capsule - Limited to a quantity of 120 per 30 days.

ketorolac

ketorolac 0.5% ophth solution - Limited to a quantity of 10 per 30 days.

LAMISIL®

LAMISIL 125 MG GRANULES PACKET - Limited to a quantity of 68 per 30 days.

LAMISIL 187.5 MG GRANULES PACK - Limited to a quantity of 34 per 30 days.

lansoprazole

lansoprazole dr 15 mg capsule - Limited to a quantity of 34 per 30 days.

lansoprazole dr 30 mg capsule - Limited to a quantity of 34 per 30 days.

leflunomide

leflunomide 10 mg tablet - Limited to a quantity of 34 per 30 days.

leflunomide 20 mg tablet - Limited to a quantity of 34 per 30 days.

levocetirizine dihydrochlor

levocetirizine 5 mg tablet - Limited to a quantity of 34 per 30 days.

LINZESS®

LINZESS 145 MCG CAPSULE - Limited to a quantity of 34 per 30 days.

LINZESS 290 MCG CAPSULE - Limited to a quantity of 34 per 30 days.

LOTRONEX®

LOTRONEX 0.5 MG TABLET - Limited to a quantity of 68 per 30 days.

LOTRONEX 1 MG TABLET - Limited to a quantity of 68 per 30 days.

lovastatin

lovastatin 10 mg tablet - Limited to a quantity of 34 per 30 days.

lovastatin 20 mg tablet - Limited to a quantity of 68 per 30 days.

lovastatin 40 mg tablet - Limited to a quantity of 68 per 30 days.

meloxicam

meloxicam 15 mg tablet - Limited to a quantity of 34 per 30 days.

meloxicam 7.5 mg tablet - Limited to a quantity of 34 per 30 days.

methylphenidate

methylphenidate cd 10 mg cap - Limited to a quantity of 34 per 30 days.

methylphenidate cd 50 mg cap - Limited to a quantity of 68 per 30 days.

methylphenidate cd 60 mg cap - Limited to a quantity of 68 per 30 days.

methylphenidate er 27 mg tab - Limited to a quantity of 34 per 30 days.

methylphenidate er-la 20 mg cp - Limited to a quantity of 34 per 30 days.

methylphenidate er-la 30 mg cp - Limited to a quantity of 68 per 30 days.

methylphenidate er-la 40 mg cp - Limited to a quantity of 68 per 30 days.

mirtazapine

mirtazapine 15 mg odt - Limited to a quantity of 34 per 30 days.

mirtazapine 15 mg tablet - Limited to a quantity of 51 per 30 days.

mirtazapine 30 mg odt - Limited to a quantity of 34 per 30 days.

mirtazapine 30 mg tablet - Limited to a quantity of 34 per 30 days.

mirtazapine 45 mg odt - Limited to a quantity of 34 per 30 days.

mirtazapine 45 mg tablet - Limited to a quantity of 34 per 30 days.

mirtazapine 7.5 mg tablet - Limited to a quantity of 34 per 30 days.

morphine

morphine sulf er 100 mg tablet - Limited to a quantity of 120 per 30 days.

morphine sulf er 15 mg tablet - Limited to a quantity of 120 per 30 days.

morphine sulf er 200 mg tablet - Limited to a quantity of 120 per 30 days.

morphine sulf er 30 mg tablet - Limited to a quantity of 120 per 30 days.

morphine sulf er 60 mg tablet - Limited to a quantity of 120 per 30 days.

morphine sulfate er 100 mg cap - Limited to a quantity of 90 per 30 days.

morphine sulfate er 20 mg cap - Limited to a quantity of 90 per 30 days.

morphine sulfate er 30 mg cap - Limited to a quantity of 90 per 30 days.

morphine sulfate er 50 mg cap - Limited to a quantity of 90 per 30 days.

morphine sulfate er 60 mg cap - Limited to a quantity of 90 per 30 days.

morphine sulfate er 80 mg cap - Limited to a quantity of 90 per 30 days.

naratriptan

naratriptan hcl 1 mg tablet - Limited to a quantity of 9 per 30 days.

naratriptan hcl 2.5 mg tablet - Limited to a quantity of 9 per 30 days.

NEULASTA®

NEULASTA 6 MG/0.6 ML SYRINGE - Limited to a quantity of 1.2 syringes per 30 days.

NEUPOGEN®

NEUPOGEN 300 MCG/0.5 ML SYR - Limited to a quantity of 15 per 30 days.

NEUPOGEN 480 MCG/0.8 ML SYR - Limited to a quantity of 24 per 30 days.

NEUPOGEN 480 MCG/1.6 ML VIAL - Limited to a quantity of 48 per 30 days.

NICOTROL NS®

NICOTROL NS 10 MG/ML SPRAY - Limited to a quantity of 160 per 30 days.

olanzapine/fluoxetine hcl

olanzapine-fluoxetine 12-25 mg - Limited to a quantity of 34 per 30 days.

olanzapine-fluoxetine 12-50 mg - Limited to a quantity of 34 per 30 days.

olanzapine-fluoxetine 3-25 mg - Limited to a quantity of 34 per 30 days.

olanzapine-fluoxetine 6-25 mg - Limited to a quantity of 34 per 30 days.

olanzapine-fluoxetine 6-50 mg - Limited to a quantity of 34 per 30 days.

omeprazole

omeprazole dr 10 mg capsule - Limited to a quantity of 34 per 30 days.

omeprazole dr 20 mg capsule - Limited to a quantity of 68 per 30 days.

omeprazole dr 40 mg capsule - Limited to a quantity of 34 per 30 days.

omeprazole/sodium bicarbonat

omeprazole-bicarb 20-1,100 cap - Limited to a quantity of 34 per 30 days.

omeprazole-bicarb 40-1,100 cap - Limited to a quantity of 34 per 30 days.

ondansetron

ondansetron 4 mg/5 ml solution - Limited to a quantity of 150 ml per 1 day.

ondansetron hcl 24 mg tablet - Limited to a quantity of 2 per 1 day.

ondansetron hcl 4 mg tablet - Limited to a quantity of 12 per 1 day.

ondansetron hcl 8 mg tablet - Limited to a quantity of 12 per 1 day.

ondansetron odt 4 mg tablet - Limited to a quantity of 12 per 1 day.

ondansetron odt 8 mg tablet - Limited to a quantity of 12 per 1 day.

OXYCONTIN®

OXYCONTIN 10 MG TABLET - Limited to a quantity of 90 per 30 days.

OXYCONTIN 15 MG TABLET - Limited to a quantity of 90 per 30 days.

OXYCONTIN 20 MG TABLET - Limited to a quantity of 90 per 30 days.

OXYCONTIN 30 MG TABLET - Limited to a quantity of 90 per 30 days.

OXYCONTIN 40 MG TABLET - Limited to a quantity of 90 per 30 days.

OXYCONTIN 60 MG TABLET - Limited to a quantity of 120 per 30 days.

OXYCONTIN 80 MG TABLET - Limited to a quantity of 120 per 30 days.

oxymorphone

oxymorphone hcl er 10 mg tab - Limited to a quantity of 90 per 30 days.

oxymorphone hcl er 15 mg tab - Limited to a quantity of 90 per 30 days.

oxymorphone hcl er 20 mg tab - Limited to a quantity of 90 per 30 days.

oxymorphone hcl er 30 mg tab - Limited to a quantity of 90 per 30 days.

oxymorphone hcl er 40 mg tab - Limited to a quantity of 90 per 30 days.

oxymorphone hcl er 5 mg tablet - Limited to a quantity of 90 per 30 days.

oxymorphone hcl er 7.5 mg tab - Limited to a quantity of 90 per 30 days.

pantoprazole

pantoprazole sod dr 20 mg tab - Limited to a quantity of 34 per 30 days.

pantoprazole sod dr 40 mg tab - Limited to a quantity of 34 per 30 days.

paroxetine

paroxetine cr 12.5 mg tablet - Limited to a quantity of 68 per 30 days.

paroxetine cr 25 mg tablet - Limited to a quantity of 102 per 30 days.

paroxetine er 37.5 mg tablet - Limited to a quantity of 68 per 30 days.

paroxetine hcl 10 mg tablet - Limited to a quantity of 51 per 30 days.

paroxetine hcl 20 mg tablet - Limited to a quantity of 68 per 30 days.

paroxetine hcl 30 mg tablet - Limited to a quantity of 68 per 30 days.

paroxetine hcl 40 mg tablet - Limited to a quantity of 51 per 30 days.

PEGASYS PROCLICK®

PEGASYS PROCLICK 135 MCG/0.5 - Limited to a quantity of 4 per 30 days.

PEGASYS®

PEGASYS 180 MCG/0.5 ML SYRINGE - Limited to a quantity of 4 syringes per 30 days.

PEGASYS 180 MCG/ML VIAL - Limited to a quantity of 4 vials per 30 days.

PEGINTRON REDIPEN®

PEGINTRON REDIPEN 120 MCG - Limited to a quantity of 4 pens per 30 days.

PEGINTRON REDIPEN 150 MCG - Limited to a quantity of 4 pens per 30 days.

PEGINTRON REDIPEN 50 MCG - Limited to a quantity of 4 pens per 30 days.

PEGINTRON REDIPEN 80 MCG - Limited to a quantity of 4 pens per 30 days.

PEGINTRON®

PEGINTRON 50 MCG KIT - Limited to a quantity of 5 kits per 30 days.

pioglitazone hcl

pioglitazone hcl 15 mg tablet - Limited to a quantity of 51 per 30 days.

pioglitazone hcl 30 mg tablet - Limited to a quantity of 34 per 30 days.

pioglitazone hcl 45 mg tablet - Limited to a quantity of 34 per 30 days.

pioglitazone hcl/metformin hc

pioglitazone-metformin 15-500 - Limited to a quantity of 68 per 30 days.

pioglitazone-metformin 15-850 - Limited to a quantity of 68 per 30 days.

pravastatin

pravastatin sodium 10 mg tab - Limited to a quantity of 34 per 30 days.

pravastatin sodium 20 mg tab - Limited to a quantity of 34 per 30 days.
pravastatin sodium 40 mg tab - Limited to a quantity of 34 per 30 days.
pravastatin sodium 80 mg tab - Limited to a quantity of 34 per 30 days.

PRISTIQ ER®

PRISTIQ ER 100 MG TABLET - Limited to a quantity of 34 per 30 days.
PRISTIQ ER 50 MG TABLET - Limited to a quantity of 34 per 30 days.

PROAIR HFA®

PROAIR HFA 90 MCG INHALER - Limited to a quantity of 25.5 gm per 30 days.

PROCRIT®

PROCRIT 10,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.
PROCRIT 2,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.
PROCRIT 20,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.
PROCRIT 3,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.
PROCRIT 4,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.
PROCRIT 40,000 UNITS/ML VIAL - Limited to a quantity of 12 per 30 days.

PROVENTIL HFA®

PROVENTIL HFA 90 MCG INHALER - Limited to a quantity of 20.1 gm per 30 days.

QUALAQUIN®

QUALAQUIN 324 MG CAPSULE - Limited to a quantity of 42 per 30 days.

quinine sulfate

quinine sulfate 324 mg capsule - Limited to a quantity of 42 per 30 days.

QVAR®

QVAR 40 MCG ORAL INHALER - Limited to a quantity of 26.1 per 30 days.
QVAR 80 MCG ORAL INHALER - Limited to a quantity of 26.1 per 30 days.

REBIF®

REBIF 22 MCG/0.5 ML SYRINGE - Limited to a quantity of 7.5 ml per 30 days.

REBIF 44 MCG/0.5 ML SYRINGE - Limited to a quantity of 7.5 ml per 30 days.

REBIF TITRATION PACK - Limited to a quantity of 4.2 syringes per 30 days.

RELENZA®

RELENZA 5 MG DISKHALER - Limited to a quantity of 60 inhalations per 180 days.

RESTASIS®

RESTASIS 0.05% EYE EMULSION - Limited to a quantity of 64 vials per 30 days.

rizatriptan benzoate

rizatriptan 10 mg odt - Limited to a quantity of 18 per 30 days.

rizatriptan 10 mg tablet - Limited to a quantity of 18 per 30 days.

rizatriptan 5 mg odt - Limited to a quantity of 18 per 30 days.

rizatriptan 5 mg tablet - Limited to a quantity of 18 per 30 days.

SEREVENT DISKUS®

SEREVENT DISKUS 50 MCG - Limited to a quantity of 60 doses per 30 days.

sertraline

sertraline hcl 100 mg tablet - Limited to a quantity of 68 per 30 days.

sertraline hcl 25 mg tablet - Limited to a quantity of 51 per 30 days.

sertraline hcl 50 mg tablet - Limited to a quantity of 51 per 30 days.

simvastatin

simvastatin 10 mg tablet - Limited to a quantity of 34 per 30 days.

simvastatin 20 mg tablet - Limited to a quantity of 34 per 30 days.

simvastatin 40 mg tablet - Limited to a quantity of 34 per 30 days.

simvastatin 5 mg tablet - Limited to a quantity of 34 per 30 days.

simvastatin 80 mg tablet - Limited to a quantity of 34 per 30 days.

SPIRIVA®

SPIRIVA 18 MCG CP-HANDIHALER - Limited to a quantity of 60 capsules per 30 days.

STRATTERA®

STRATTERA 10 MG CAPSULE - Limited to a quantity of 34 per 30 days.
STRATTERA 100 MG CAPSULE - Limited to a quantity of 34 per 30 days.
STRATTERA 18 MG CAPSULE - Limited to a quantity of 34 per 30 days.
STRATTERA 25 MG CAPSULE - Limited to a quantity of 34 per 30 days.
STRATTERA 40 MG CAPSULE - Limited to a quantity of 68 per 30 days.
STRATTERA 60 MG CAPSULE - Limited to a quantity of 68 per 30 days.
STRATTERA 80 MG CAPSULE - Limited to a quantity of 34 per 30 days.

sumatriptan

sumatriptan 6 mg/0.5 ml inject - Limited to a quantity of 4 vials per 30 days.
sumatriptan 6 mg/0.5 ml vial - Limited to a quantity of 4 vials per 30 days.
sumatriptan succ 100 mg tablet - Limited to a quantity of 9 per 30 days.
sumatriptan succ 25 mg tablet - Limited to a quantity of 9 per 30 days.
sumatriptan succ 50 mg tablet - Limited to a quantity of 9 per 30 days.

SYMBICORT®

SYMBICORT 160-4.5 MCG INHALER - Limited to a quantity of 20.4 per 30 days.
SYMBICORT 80-4.5 MCG INHALER - Limited to a quantity of 13.8 per 30 days.

TAMIFLU®

TAMIFLU 30 MG GELCAP - Limited to a quantity of 84 per 180 days.
TAMIFLU 45 MG GELCAP - Limited to a quantity of 42 per 180 days.
TAMIFLU 6 MG/ML SUSPENSION - Limited to a quantity of 263 ml per 180 days.
TAMIFLU 75 MG GELCAP - Limited to a quantity of 42 per 180 days.

terazosin

terazosin 1 mg capsule - Limited to a quantity of 34 per 30 days.
terazosin 10 mg capsule - Limited to a quantity of 68 per 30 days.
terazosin 2 mg capsule - Limited to a quantity of 68 per 30 days.
terazosin 5 mg capsule - Limited to a quantity of 34 per 30 days.

terbinafine

terbinafine hcl 250 mg tablet - Limited to a quantity of 34 per 30 days.

tranexamic acid

tranexamic acid 650 mg tablet - Limited to a quantity of 30 per 30 days.

triamcinolone acetonide

triamcinolone 55 mcg nasal spr - Limited to a quantity of 33 gm per 30 days.

valacyclovir

valacyclovir hcl 1 gram tablet - Limited to a quantity of 34 per 30 days.

valacyclovir hcl 500 mg tablet - Limited to a quantity of 34 per 30 days.

venlafaxine

venlafaxine hcl er 150 mg cap - Limited to a quantity of 68 per 30 days.

venlafaxine hcl er 150 mg tab - Limited to a quantity of 68 per 30 days.

venlafaxine hcl er 37.5 mg cap - Limited to a quantity of 34 per 30 days.

venlafaxine hcl er 37.5 mg tab - Limited to a quantity of 34 per 30 days.

venlafaxine hcl er 75 mg cap - Limited to a quantity of 34 per 30 days.

venlafaxine hcl er 75 mg tab - Limited to a quantity of 34 per 30 days.

VIIBRYD®

VIIBRYD 10 MG TABLET - Limited to a quantity of 34 per 30 days.

VIIBRYD 20 MG TABLET - Limited to a quantity of 34 per 30 days.

VIIBRYD 40 MG TABLET - Limited to a quantity of 34 per 30 days.

VIIBRYD TITRATION PACK - Limited to a quantity of 30 per 30 days.

zaleplon

zaleplon 10 mg capsule - Limited to a quantity of 30 per 30 days.

zaleplon 5 mg capsule - Limited to a quantity of 30 per 30 days.

ZETIA®

ZETIA 10 MG TABLET - Limited to a quantity of 34 per 30 days.

zolpidem

zolpidem tart er 12.5 mg tab - Limited to a quantity of 30 per 30 days.

zolpidem tart er 6.25 mg tab - Limited to a quantity of 30 per 30 days.

zolpidem tartrate 10 mg tablet - Limited to a quantity of 30 per 30 days.

zolpidem tartrate 5 mg tablet - Limited to a quantity of 30 per 30 days.

ZOMIG®

ZOMIG 5 MG NASAL SPRAY - Limited to a quantity of 6 nasal sprayers per 30 days.

Index

- ACTOS 15 MG TABLET, 6
ACTOS 30 MG TABLET, 6
ACTOS 45 MG TABLET, 6
ADVAIR 100-50 DISKUS, 6
ADVAIR 250-50 DISKUS, 6
ADVAIR 500-50 DISKUS, 6
ADVAIR HFA 115-21 MCG INHALER, 6
ADVAIR HFA 230-21 MCG INHALER, 6
ADVAIR HFA 45-21 MCG INHALER, 6
alendronate sodium 10 mg tab, 6
alendronate sodium 35 mg tab, 6
alendronate sodium 40 mg tab, 6
alendronate sodium 5 mg tablet, 6
alendronate sodium 70 mg tab, 6
AMITIZA 24 MCG CAPSULES, 6
AMITIZA 8 MCG CAPSULE, 6
amlodipine besylate 10 mg tab, 6
amlodipine besylate 2.5 mg tab, 6
amlodipine besylate 5 mg tab, 6
AMPYRA ER 10 MG TABLET, 7
ARANESP 100 MCG/0.5 ML SYRINGE, 7
ARANESP 100 MCG/ML VIAL, 7
ARANESP 150 MCG/0.3 ML SYRINGE, 7
ARANESP 200 MCG/0.4 ML SYRINGE, 7
ARANESP 200 MCG/ML VIAL, 7
ARANESP 25 MCG/0.42 ML SYRINGE, 7
ARANESP 25 MCG/ML VIAL, 7
ARANESP 300 MCG/0.6 ML SYRINGE, 7
ARANESP 300 MCG/ML VIAL, 7
ARANESP 40 MCG/0.4 ML SYRINGE, 7
ARANESP 40 MCG/ML VIAL, 7
ARANESP 500 MCG/1 ML SYRINGE, 7
ARANESP 60 MCG/0.3 ML SYRINGE, 7
ARANESP 60 MCG/ML VIAL, 7
ARCAPTA NEOHALER 75 MCG CAP, 7
atorvastatin 10 mg tablet, 7
atorvastatin 20 mg tablet, 7
atorvastatin 40 mg tablet, 7
atorvastatin 80 mg tablet, 7
ATROVENT HFA INHALER, 8
AVANDAMET 2 MG-1,000 MG TAB, 8
AVANDAMET 2 MG-500 MG TABLET, 8
AVANDAMET 4 MG-1,000 MG TABLET, 8
AVANDAMET 4 MG-500 MG TABLET, 8
AVANDIA 2 MG TABLET, 8
AVANDIA 4 MG TABLET, 8
AVANDIA 8 MG TABLET, 8
AVONEX ADMIN PACK 30 MCG VL, 8
AVONEX PREFILLED SYR 30 MCG, 8
azelastine 137 mcg nasal spray, 8
BETASERON 0.3 MG KIT, 8
budeprion sr 100 mg tablet, 9
budeprion sr 150 mg tablet, 9
budesonide 0.25 mg/2 ml susp, 8
budesonide 0.5 mg/2 ml susp, 8
bupropion hcl sr 100 mg tablet, 9
bupropion hcl sr 200 mg tab, 9
bupropion hcl xl 150 mg tablet, 9
bupropion hcl xl 300 mg tablet, 9
bupropion sr 150 mg tablet, 9
butorphanol 10 mg/ml spray, 9
cabergoline 0.5 mg tablet, 9
CELEBREX 100 MG CAPSULE, 9
CELEBREX 200 MG CAPSULE, 9
CELEBREX 400 MG CAPSULE, 9
CELEBREX 50 MG CAPSULE, 9

CHANTIX 0.5 MG TABLET, 9
 CHANTIX 1 MG TABLET, 9
 CHANTIX STARTING MONTH BOX, 9
citalopram hbr 10 mg tablet, 9
citalopram hbr 20 mg tablet, 9
citalopram hbr 40 mg tablet, 9
 CLIMARA PRO PATCH, 9
clonidine 0.1 mg/day patch, 10
clonidine 0.2 mg/day patch, 10
clonidine 0.3 mg/day patch, 10
 COMBIVENT INHALER, 10
 COMBIVENT RESPIMAT INHAL
 SPRAY, 10
 COPAXONE 20 MG INJECTION KIT,
 10
 CRESTOR 10 MG TABLET, 10
 CRESTOR 20 MG TABLET, 10
 CRESTOR 40 MG TABLET, 10
 CRESTOR 5 MG TABLET, 10
 CYMBALTA 20 MG CAPSULE, 10
 CYMBALTA 30 MG CAPSULE, 10
 CYMBALTA 60 MG CAPSULE, 10
desloratadine 2.5 mg odt, 10
desloratadine 5 mg odt, 10
dextroamp-amphet er 10 mg cap, 7
dextroamp-amphet er 15 mg cap, 7
dextroamp-amphet er 20 mg cap, 7
dextroamp-amphet er 25 mg cap, 7
dextroamp-amphet er 30 mg cap, 7
dextroamp-amphet er 5 mg cap, 7
doxazosin mesylate 1 mg tab, 10
doxazosin mesylate 2 mg tab, 11
doxazosin mesylate 4 mg tab, 11
doxazosin mesylate 8 mg tab, 11
 DULERA 100 MCG/5 MCG INHALER,
 11
 DULERA 200 MCG/5 MCG INHALER,
 11
 EMEND 125 MG CAPSULE, 11
 EMEND 40 MG CAPSULE, 11
 EMEND 80 MG CAPSULE, 11
 EMEND TRIFOLD PACK, 11
 ENBREL 25 MG KIT, 11
 ENBREL 50 MG/ML SYRINGE, 11
enoxaparin 100 mg/ml syringe, 11
enoxaparin 120 mg/0.8 ml syr, 11
enoxaparin 150 mg/ml syringe, 11
enoxaparin 30 mg/0.3 ml syr, 11
enoxaparin 300 mg/3 ml vial, 11
enoxaparin 40 mg/0.4 ml syr, 11
enoxaparin 60 mg/0.6 ml syr, 11
enoxaparin 80 mg/0.8 ml syr, 11
 EPOGEN 2,000 UNITS/ML VIAL, 11
 EPOGEN 20,000 UNITS/2 ML VIAL, 11
 EPOGEN 20,000 UNITS/ML VIAL, 11
 EPOGEN 3,000 UNITS/ML VIAL, 11
 EPOGEN 4,000 UNITS/ML VIAL, 11
escitalopram 10 mg tablet, 12
escitalopram 20 mg tablet, 12
escitalopram 5 mg tablet, 12
estradiol tds 0.025 mg/day, 12
estradiol tds 0.0375 mg/day, 12
estradiol tds 0.05 mg/day, 12
estradiol tds 0.06 mg/day, 12
estradiol tds 0.075 mg/day, 12
estradiol tds 0.1 mg/day, 12
famciclovir 125 mg tablet, 12
famciclovir 250 mg tablet, 12
famciclovir 500 mg tablet, 12
fentanyl 100 mcg/hr patch, 12
fentanyl 12 mcg/hr patch, 12
fentanyl 25 mcg/hr patch, 12
fentanyl 50 mcg/hr patch, 12
fentanyl 75 mcg/hr patch, 12
fentanyl cit oftc 1,200 mcg, 12
fentanyl cit oftc 1,600 mcg, 12
fentanyl citrate oftc 200 mcg, 12
fentanyl citrate oftc 400 mcg, 12
fentanyl citrate oftc 600 mcg, 12
fentanyl citrate oftc 800 mcg, 12

FLOVENT 100 MCG DISKUS, 12
FLOVENT 250 MCG DISKUS, 13
FLOVENT 50 MCG DISKUS, 13
FLOVENT HFA 110 MCG INHALER, 13
FLOVENT HFA 220 MCG INHALER, 13
FLOVENT HFA 44 MCG INHALER, 13
fluconazole 150 mg tablet, 13
flunisolide 0.025% spray, 13
fluoxetine dr 90 mg capsule, 13
fluoxetine hcl 10 mg capsule, 13
fluoxetine hcl 10 mg tablet, 13
fluoxetine hcl 20 mg capsule, 13
fluoxetine hcl 20 mg tablet, 13
fluoxetine hcl 40 mg capsule, 13
fluticasone prop 50 mcg spray, 13
fluvastatin sodium 20 mg cap, 13
fluvastatin sodium 40 mg cap, 13
fluvoxamine maleate 100 mg tab, 13
fluvoxamine maleate 25 mg tab, 13
fluvoxamine maleate 50 mg tab, 13
fondaparinux 10 mg/0.8 ml syr, 14
fondaparinux 2.5 mg/0.5 ml syr, 14
fondaparinux 5 mg/0.4 ml syr, 14
fondaparinux 7.5 mg/0.6 ml syr, 14
FORADIL AEROLIZER 12 MCG CAP,
14
FORTEO 600 MCG/2.4 ML PEN INJ, 14
GILENYA 0.5 MG CAPSULE, 14
granisetron hcl 1 mg tablet, 14
granisol 2 mg/10 ml solution, 14
HUMIRA 40 MG/0.8 ML SYRINGE, 14
HUMIRA CROHN'S STARTER PACK,
14
ibandronate sodium 150 mg tab, 14
ipratropium 0.03% spray, 14
ipratropium 0.06% spray, 14
itraconazole 100 mg capsule, 15
ketorolac 0.5% ophth solution, 15
LAMISIL 125 MG GRANULES
PACKET, 15

LAMISIL 187.5 MG GRANULES PACK,
15
lansoprazole dr 15 mg capsule, 15
lansoprazole dr 30 mg capsule, 15
leflunomide 10 mg tablet, 15
leflunomide 20 mg tablet, 15
levocetirizine 5 mg tablet, 15
LINZESS 145 MCG CAPSULE, 15
LINZESS 290 MCG CAPSULE, 15
LOTRONEX 0.5 MG TABLET, 15
LOTRONEX 1 MG TABLET, 15
lovastatin 10 mg tablet, 15
lovastatin 20 mg tablet, 16
lovastatin 40 mg tablet, 16
meloxicam 15 mg tablet, 16
meloxicam 7.5 mg tablet, 16
methylphenidate cd 10 mg cap, 16
methylphenidate cd 50 mg cap, 16
methylphenidate cd 60 mg cap, 16
methylphenidate er 27 mg tab, 16
methylphenidate er-la 20 mg cp, 16
methylphenidate er-la 30 mg cp, 16
methylphenidate er-la 40 mg cp, 16
mirtazapine 15 mg odt, 16
mirtazapine 15 mg tablet, 16
mirtazapine 30 mg odt, 16
mirtazapine 30 mg tablet, 16
mirtazapine 45 mg odt, 16
mirtazapine 45 mg tablet, 16
mirtazapine 7.5 mg tablet, 16
morphine sulf er 100 mg tablet, 16
morphine sulf er 15 mg tablet, 16
morphine sulf er 200 mg tablet, 16
morphine sulf er 30 mg tablet, 16
morphine sulf er 60 mg tablet, 16
morphine sulfate er 100 mg cap, 16
morphine sulfate er 20 mg cap, 16
morphine sulfate er 30 mg cap, 16
morphine sulfate er 50 mg cap, 16
morphine sulfate er 60 mg cap, 16

morphine sulfate er 80 mg cap, 17
naratriptan hcl 1 mg tablet, 17
naratriptan hcl 2.5 mg tablet, 17
 NEULASTA 6 MG/0.6 ML SYRINGE, 17
 NEUPOGEN 300 MCG/0.5 ML SYR, 17
 NEUPOGEN 480 MCG/0.8 ML SYR, 17
 NEUPOGEN 480 MCG/1.6 ML VIAL, 17
 NICOTROL NS 10 MG/ML SPRAY, 17
olanzapine-fluoxetine 12-25 mg, 17
olanzapine-fluoxetine 12-50 mg, 17
olanzapine-fluoxetine 3-25 mg, 17
olanzapine-fluoxetine 6-25 mg, 17
olanzapine-fluoxetine 6-50 mg, 17
omeprazole dr 10 mg capsule, 17
omeprazole dr 20 mg capsule, 17
omeprazole dr 40 mg capsule, 17
omeprazole-bicarb 20-1,100 cap, 17
omeprazole-bicarb 40-1,100 cap, 17
ondansetron 4 mg/5 ml solution, 18
ondansetron hcl 24 mg tablet, 18
ondansetron hcl 4 mg tablet, 18
ondansetron hcl 8 mg tablet, 18
ondansetron odt 4 mg tablet, 18
ondansetron odt 8 mg tablet, 18
 OXYCONTIN 10 MG TABLET, 18
 OXYCONTIN 15 MG TABLET, 18
 OXYCONTIN 20 MG TABLET, 18
 OXYCONTIN 30 MG TABLET, 18
 OXYCONTIN 40 MG TABLET, 18
 OXYCONTIN 60 MG TABLET, 18
 OXYCONTIN 80 MG TABLET, 18
oxymorphone hcl er 10 mg tab, 18
oxymorphone hcl er 15 mg tab, 18
oxymorphone hcl er 20 mg tab, 18
oxymorphone hcl er 30 mg tab, 18
oxymorphone hcl er 40 mg tab, 18
oxymorphone hcl er 5 mg tablet, 18
oxymorphone hcl er 7.5 mg tab, 18
pantoprazole sod dr 20 mg tab, 18
pantoprazole sod dr 40 mg tab, 18
paroxetine cr 12.5 mg tablet, 18
paroxetine cr 25 mg tablet, 18
paroxetine er 37.5 mg tablet, 18
paroxetine hcl 10 mg tablet, 19
paroxetine hcl 20 mg tablet, 19
paroxetine hcl 30 mg tablet, 19
paroxetine hcl 40 mg tablet, 19
 PEGASYS 180 MCG/0.5 ML SYRINGE,
 19
 PEGASYS 180 MCG/ML VIAL, 19
 PEGASYS PROCLICK 135 MCG/0.5,
 19
 PEGINTRON 50 MCG KIT, 19
 PEGINTRON REDIPEN 120 MCG, 19
 PEGINTRON REDIPEN 150 MCG, 19
 PEGINTRON REDIPEN 50 MCG, 19
 PEGINTRON REDIPEN 80 MCG, 19
pioglitazone hcl 15 mg tablet, 19
pioglitazone hcl 30 mg tablet, 19
pioglitazone hcl 45 mg tablet, 19
pioglitazone-metformin 15-500, 19
pioglitazone-metformin 15-850, 19
pravastatin sodium 10 mg tab, 19
pravastatin sodium 20 mg tab, 20
pravastatin sodium 40 mg tab, 20
pravastatin sodium 80 mg tab, 20
 PRISTIQ ER 100 MG TABLET, 20
 PRISTIQ ER 50 MG TABLET, 20
 PROAIR HFA 90 MCG INHALER, 20
 PROCRI 10,000 UNITS/ML VIAL, 20
 PROCRI 2,000 UNITS/ML VIAL, 20
 PROCRI 20,000 UNITS/ML VIAL, 20
 PROCRI 3,000 UNITS/ML VIAL, 20
 PROCRI 4,000 UNITS/ML VIAL, 20
 PROCRI 40,000 UNITS/ML VIAL, 20
 PROVENTIL HFA 90 MCG INHALER,
 20
 QUALAQUIN 324 MG CAPSULE, 20
quinine sulfate 324 mg capsule, 20
 QVAR 40 MCG ORAL INHALER, 20

QVAR 80 MCG ORAL INHALER, 20
REBIF 22 MCG/0.5 ML SYRINGE, 21
REBIF 44 MCG/0.5 ML SYRINGE, 21
REBIF TITRATION PACK, 21
RELENZA 5 MG DISKHALER, 21
RESTASIS 0.05% EYE EMULSION, 21
rizatriptan 10 mg odt, 21
rizatriptan 10 mg tablet, 21
rizatriptan 5 mg odt, 21
rizatriptan 5 mg tablet, 21
SEREVENT DISKUS 50 MCG, 21
sertraline hcl 100 mg tablet, 21
sertraline hcl 25 mg tablet, 21
sertraline hcl 50 mg tablet, 21
simvastatin 10 mg tablet, 21
simvastatin 20 mg tablet, 21
simvastatin 40 mg tablet, 21
simvastatin 5 mg tablet, 21
simvastatin 80 mg tablet, 21
SPIRIVA 18 MCG CP-HANDIHALER,
22
STRATTERA 10 MG CAPSULE, 22
STRATTERA 100 MG CAPSULE, 22
STRATTERA 18 MG CAPSULE, 22
STRATTERA 25 MG CAPSULE, 22
STRATTERA 40 MG CAPSULE, 22
STRATTERA 60 MG CAPSULE, 22
STRATTERA 80 MG CAPSULE, 22
sumatriptan 6 mg/0.5 ml inject, 22
sumatriptan 6 mg/0.5 ml vial, 22
sumatriptan succ 100 mg tablet, 22
sumatriptan succ 25 mg tablet, 22
sumatriptan succ 50 mg tablet, 22

SYMBICORT 160-4.5 MCG INHALER,
22
SYMBICORT 80-4.5 MCG INHALER, 22
TAMIFLU 30 MG GELCAP, 22
TAMIFLU 45 MG GELCAP, 22
TAMIFLU 6 MG/ML SUSPENSION, 22
TAMIFLU 75 MG GELCAP, 22
terazosin 1 mg capsule, 22
terazosin 10 mg capsule, 22
terazosin 2 mg capsule, 22
terazosin 5 mg capsule, 22
terbinafine hcl 250 mg tablet, 23
tranexamic acid 650 mg tablet, 23
triamcinolone 55 mcg nasal spr, 23
valacyclovir hcl 1 gram tablet, 23
valacyclovir hcl 500 mg tablet, 23
venlafaxine hcl er 150 mg cap, 23
venlafaxine hcl er 150 mg tab, 23
venlafaxine hcl er 37.5 mg cap, 23
venlafaxine hcl er 37.5 mg tab, 23
venlafaxine hcl er 75 mg cap, 23
venlafaxine hcl er 75 mg tab, 23
VIIBRYD 10 MG TABLET, 23
VIIBRYD 20 MG TABLET, 23
VIIBRYD 40 MG TABLET, 23
VIIBRYD TITRATION PACK, 23
zaleplon 10 mg capsule, 23
zaleplon 5 mg capsule, 23
ZETIA 10 MG TABLET, 24
zolpidem tart er 12.5 mg tab, 24
zolpidem tart er 6.25 mg tab, 24
zolpidem tartrate 10 mg tablet, 24
zolpidem tartrate 5 mg tablet, 24
ZOMIG 5 MG NASAL SPRAY, 24



MASSACHUSETTS

®, SM Registered and Service Marks of the Blue Cross and Blue Shield Association. ®, TM Registered Marks and Trademarks of the medications listed are the property of their respective manufacturers.

© 2013 Blue Cross and Blue Shield of Massachusetts, Inc., and Blue Cross and Blue Shield of Massachusetts HMO Blue, Inc.

127131M

(6/13)